

Supplier: Catarroja 866, col. San Nicolás Tolentino, C.P. 09850,  
 México, D.F., Tel (+52) (55) 54267202  
 www.cominoxonline.com informacion@cominoxonline.com



**WILSON  
STAINLESS**

ISO 9001:2008

No. Cert. MX15-299 1356

**MILL TEST CERTIFICATE**

<b>Certificate No.</b> 44668	<b>Customer No.:</b> CNP002
<b>Commodity:</b> Stainless Steel Seamless Pipes	<b>Customer:</b> Plesa Anahuac y Cias SA de CV
<b>Date:</b> 24/05/2018 12	<b>Address:</b> Av. Valle De Las Alamedas 66-0 San Francisco Chilpa Tultitlán
<b>Invoice:</b> 27,438	Estado de México, 54940, MEX

Item	Quantity	Code	Description	Specification
1	12.20	PSCL6110	S.S. Seamless Pipe A312 NPS 1in Sch 10s Tp 316/316L	A312-14b /SA312-13 S

** CHEMICAL ANALYSIS **											
Item	Heat Number	C	Mn	P	S	Si	Cr	Ni	Mo	N	Cu
1	N170808AS13	0.019	0.930	0.030	0.001	0.370	16.170	10.040	2.050	0.000	0.000

** MECHANICAL TEST **									
Item	Heat Number	Tensile Strength	Yield 0.2% Strength	Elong %	Hardness (HRB)	Flatt	Bend	Hidrostatic Test	Surface Condition
1	N170808AS13	86275 psi	39150 psi	57.00	76	OK	N/A	OK	OK

Gauge length: 50mm

REMARKS:

**Assurance Quality Control Department.**

Eddy current test: yes (X), No ( ), We hereby certify that material described herein has been manufactured and tested with satisfactory results in accordance with requirements of the above material specification. Solution annealing heat treatment at 1060°C was applied then quenched in water. No weld repairs were made, Material conforms to NACE MR0175-15 on hardness results and also compliants to EN10204-3.1